

valspar

FLUROPON[®]

**CERTIFIED LABORATORY
TEST REPORT**

SPECULAR GLOSS

TEST PROCEDURES:

GLOSS DETERMINATION PER
ASTM D 523

PRODUCT TESTED:

VALSPAR FLUROPON[®]

TEST RESULTS:

SPECULAR GLOSS IS 30 ± 5 AT 60° GEOMETRY
SPECULAR GLOSS IS 55 ± 5 AT 85° GEOMETRY
HUNTER LAB D48D GLOSSMETER

LOCATION:

THE VALSPAR CORPORATION
FT. MYERS, FLORIDA, USA

 4/15/14

Marlene Garrow - Ft. Myers
Valspar Corporation

Date

The VALSPAR CORPORATION certifies these test to be true and accurate and performed by our laboratory.

04/14